
L

K

H

G

F

E

D

C

B

A

RemarksNameNo Photo QtyRemarksQtyPhotoNameNo

I

J

     Grille Guard 1

mount
bracket 1

 2(lateral

 symmetry)

   ATTENTION

1.Please read this installation instruction before installing this part.
       When install it,please pay attention to protecting your vehicles.

2.When you use it,please check this parts at a fix time-lapse,such as one
       month or two month.

    PARTS  LIST

INSTALLATION INSTRUCTION
 Great Wall Poer

Hex Bolt M10*304

M10
（Φ10.5*

Φ39.5*T3.0）
6

4

 2(lateral

 symmetry)

 2(lateral

 symmetry)

mount
bracket 2

mount
bracket 3

flat washer

Hex Bolt M8*306

Lock washer

Hex Nut

Hex Bolt M10*1502

Hex Bolt M10*90

12flat washer

8flat washer

M

N

O

P

10

6Lock washer M8

Hex Nut

2

8

M8

M10

M8（Φ8.4*

Φ22*T1.5)

M10

M10
（Φ10.5*
Φ30*T2）


	图纸和视图
	HDCCP01A002D 说明书-Model


